RS48-11B TRU-TURF EQUIPMENT NOV ‘04

Number SPARE PARTS LIST USE
R5005 Bracket; Arm Rest Support
R5007 Seat; Pan; P2 incl 3 Cleats
R5009 Grip; Hand; Joystick
R5010 Bearing; 6304
R5011 Pedal; Foot
R5012 Pad; Rubber; Foot Pedal
R5013 Lever; Spiker Handle
R5014 Grip; Lever; Spiker and/or Brake Handle; 12mm x 90mm
R5016 Rubber part;Catch; Cover; Transmission & Seat
R5020 Ball Coupling; 50mm; Optional
R5028 Bearing; 6205;25 ID 52 OD To Suit R5027 Wheel & R6042 Smoothing Tube
R5031 Coupling;Rubber
R5033 Fan
R5037 Sprocket Assy; Simplex; 12Tooth; Inc. R5050 Bearing;R5188 Sprocket; R5180 & R5183 Circlips
R5039A Bush, Taper Lock; 30mm;2012;for R5141 Sprocket 27 Tooth
R5046 Rod Unit; Arm;Foot Pedal-Yoke;Transmission inc.1 x R5184 Rod; 2 x R5118 Rod Ends; 2 x 3/8" Nut
R5049 Spring; Steering Return & Catch
R5050 Bearing; 6000
R5054 Arm; Spiker Engaging
R5055 Bearing; 6201; Arm;Spiker Engaging
R5056 Frame; "H"; Spiker
R5057 Arm; Bearing Carrier; Spiker Frame
R5058 Bearing; B4
R5059 Spring; Return; Spiker Frame
R5060 Housing; P204; For B4 Bearing
R5061 Strap; Mud Flap
R5062 Shaft; Hexagon; Spiker; With Stop Collars
R5064 Spacer; Set; Spiker Shaft; 8 x 63mm + 1x78mm
R5065 Spring; Spiker Spacer; Fits On Hex Shaft
R5066 Roller; Drive; suits RS48;RS48-11;RS48-11B
R5067 Housing; F205; LF205 4 Hole; For R5070 B5 Bearing
R5068 Housing; LFL5J; F205;2 Hole; For R5070 B5 Bearing
R5069 Bearing; 6006; Fits R5057 Bearing Carrier Arm
R5070 Bearing; B5;25MM
R5071 Mudflap 150mm X 160mm
R5073 Rod Unit; Steering Arm to Smoothing Head; Incl. 2 x R5118 Rod Ends; 1x R5185 Rod; 2 x 3/8" Nuts
R5074 Bracket; Swivel, Smoothing Head; Incl. Plastic Plugs 40x40
R5075 Bush; Nylon; Black; 27x16.9x32mm
R5077 Housing; LFL6J; LF206 For R5078 B6 Bearings
R5078 Bearing; B6;30MM
R5084 Rod Unit; 560mm; Connecting Smoothing Heads; Incl. 1 R5194 Rod;2 x R5118 Rod Ends & R5187 Tube &
2 x 3/8"NF ZP Hex Nuts
R5085-1 Shim;1mm Thick; Honda Engine
R5085-2 Shim;2mm Thick; Honda Engine
R5085-3 Shim;3mm Thick; Honda Engine
R5087 Key; Woodruff; 8mm x 30mm
R5089 Key; Woodruff; 3/16"; For Joystick prior to "B" Series & in Eaton 11 Trans Coupling
R5091 Engine; 5.5 HP; Honda; GX160 LX2;LX4;LXU
R5092 Bush; Nylon; Red; Smoothing Head; Swivel
R5094 Spring; Arm;Chain Tensioner;90mm x 13mm x 1.5mm
R5095 Washer; Capped; Starlock; 16mm
R5096 Arm; Foot Pedal; For Eaton 7 & 11 Transmission
R5099 Bush; Bronze; For Chain Tensioner Arms
R5100 Mount; Swivel; Smoothing Head - For Pivot Shaft;Supply R5104 Pivot Shaft
R5104 Shaft; Pivot; To Suit R5092 Bush; Red; Nylon; In R5074 Bracket
R5108 Ball Fitting;Small Flange;Strut; Foot Pedal; 10mm Dia. M8 Thread
R5109 Retainer; Clip; For R5115 Strut Cup End 13mm




R5111 Retainer; Clip; For R5114 Strut Cup End 10mm

R5113 Washer; Flat; 24x44x2mm;Suits only R5028 Bearing

R5114 Cup End; Standard;Strut; 10mm Dia. Ball; Foot Pedal

R5118 Rod End; 3/8" UNF; For Threaded Rod (part Rod Units R5084;R5046;R5073)

R5119 Light; 3" x 5"; 50 Watt

R5120 Coil; Lighting; ZEI 711; For Honda 4HP & 5.5 HP

R5121 Flywheel; Honda 5.5 HP; ZEI 811

R5122 Bolt; Flange; 6 x 28; Coil; 883 000

R5123 Switch; Light

R5124 Harness; Wire; Incl. Tube

R5125 Bracket; Lights; For Light Kit

R5126 Bracket; Switch; For Light Kit

R5127 Light Kit; Optional

R5129 Meter; Hour/Tach

R5131 Bracket; Transmission; Eaton 11

R5132 Arm; Chain Tensioner;One Only

R5133 Transmission; Eaton 11

R5136 Sprocket 11T 08B2 17mm 1/2BS FHT Duplex

R5137 Chain;Assembly; Incl R5138 Joiner; Duplex; Eaton 11 Transmission

R5138 Joiner; Chain; Duplex Eaton 11 Transmission

R5139 Coupling; Transmission; Eaton 11 Honda 5.5 hp or Kohler 6 hp

R5140 Coupling; Short; Engine; Honda 5.5 hp or Kohler 6 hp to Eaton 11 Transmission

R5141 Sprocket; 27Tooth; Duplex; With R5039A 2012 Taper Lock Bush; Drive Roller; Eaton 11 Transmission

R5142 Cushion; Rubber; For Engine Base Plate

R5143 Tank; Stainless Steel; Transmission Oil; 5.2 Litre;Incl R5145 Drain Plug

R5144 Breather; Tank; Transmission Oil

R5145 Plug; Drain; Tank; Transmission Oil

R5146 Housing; Filter; Tank; Transmission Oil

R5147 Cartridge; Filter; Tank; Transmission Oil

R5148 Gauge; Sight; Tank; Transmission Oil

R5149 Plate; Mounting; Engine

R5152 Pipe; Oil; B

R5153 Pipe; Oil; C

R5154 Pipe; Oil; D

R5155 Bush; Taper Lock; 30mm; Use R5039A R5039A

R5156 Key; Woodruff; 1/8" x 5/8"; Fits R5171 Yoke;R5136 Sprocket;R6009 Shaft;Steering

R5158 Rubber Strip; Frame; Seat

R5159 Rubber Strip; Rest; Trailer

R5162 Engine; Kohler; 6 HP

R5164 Woodruff Key 4 x 6.5mm

R5165 Scraper; Wire; 600mm; Set of 6

R5168 Spacer; Stainless Steel; Strut End; Transmission

R5169 Cup End; Long; 13mm Dia.; For R5173 Transmission Strut

R5170 Bolt; Adjuster; M8 x 1/2" HEX x 40mm Incl. M8 Nut; For R5173 Transmission Strut

R5171 Yoke; Eaton 11 Transmission; Suits Rear Struts

R5173 Kit; Strut; Spec301002Q0; Connects To R5171 Yoke or R5172 Yoke; Incl. 3 x M8 Nuts; 1 x 5/16" Spring
Washer; 1 x R5108 Ball Fitting; 1 x R5111 Clip; 1 x R5114 Cup End; 1 x R5170 Adjuster Bolt; 1 x R5109
Clip; 1 x R5168 Spacer; 1 x R5169 Cup End; 2 x 5/16"

R5177 Pipe; Oil; Kit; 4 Pipes R5152, R5153, R5154, R5178

R5178 Pipe; Oil; A; Used With R5173 Strut

R5179 Ball Fitting; Large Flange; 13mm; M8 Thread

R5183 Circlip Internal 1.0" 25.4mm

R5184 Rod; 3/8" x 70mm; Connects Foot Pedal Arm To Transmission Yoke

R5185 Rod; 3/8" x 270mm; Connects Steering Arm To Smoothing Head; RS48/RS48-11

R5187 Tube; 12.7mm x 495mm; For R5084 Rod

R5188 Sprocket Only;12Tooth;SupplyR5037SprocketKit R5037

R5189 Spiker Blade; 8 Point

R5194 Rod; 3/8" x 570mm; Connects Right & Left Smoothing Heads;Part R5084

R5195 Key;32.5mm x 5mmx5mm;Honda/KohlerEngines

R5197 Rubber Strip;0il Tank Base;50x25x3 Neoprene

R5202 Strut; Spec 031103;32mm dia. Bare;Supply R5210

R5203 End; Bolt Type; Strut; Trailer; M10 Thread; Incl. M10 x 40 Bolt & M10 Nut




R5204

Bolt & Nut;M10x40;M10 Hex Nut

R5208 Bolt; 3/8"x1"UNF Hex Head

R5209 Washer; 3/8" Spring

R5210 Strut - Trailer - Spec 031103;32mm dia.;Comprises R5202 Strut (Bare) + 2 x R5203 Ends + 2 x M10 x 40
Bolts + 2 x M10 Nuts

R5211 Screw;3/8" x 1" UNF CSK

R5212 Nut; 3/8" UNF

R5213 Clip; Steel;Pinch Cleat; Seat

R5216 Joiner; Chain; Duplex; Half Link

R6000 Body; Main

R6001 Catch; Trailer

R6002 Frame; Seat

R6003 Base Plate; Seat

R6004 Smoothing Head; Front - Complete

R6005 Smoothing Head; Rear - Complete

R6006 Lever; Emergency & Park Brake

R6007 Plate; Brake

R6008 Joystick; Adjustable

R6009 Shaft; Steering

R6010 Bush; Bronze; 22x28x30;For Trailer Arm

R6011 Spring; Compression;Park Brake

R6012 Arm; Steering

R6013 Stop; Rubber, Smoothing Head

R6015 Plate; Footrest; Checkerplate;295 x 604mm

R6017 Pin; Safety, Drawbar

R6018 Arm; Trailer, Left Hand

R6019 Drawbar - Pin Type

R6020 Circlip; External; 7/8"; 22mm

R6021 Plate; Serial Number RS48-11B

R6022 Plate; Spiker Lever

R6023 Plate; Emergency & Park Brake

R6024 Plate; Move Right

R6025 Plate; Move Left

R6026 Hub; Trailer

R6027 Seal; Hub Inner

R6028 Bearing; Hub Inner

R6029 Bearing; Hub Outer

R6030 Washer; Hub

R6031 Nut; Stub

R6032 Pin; Cotter; Stub; M4 x 40

R6033 Cap; Hub

R6034 Nut; Wheel, Hub

R6035 Hub; Wheel Complete

R6036 Armrest LH

R6037 Armrest RH

R6038 Cover; Transmission;RS48-11B;incl Mesh

R6039 Wheel & Tyre;4 Stud

R6040 Sticker; Sloping Greens

R6041 Sticker; Danger, Cover Removal

R6042 Tube; Smoothing Head; 574mm x 60mm

R6043 Tube; Smoothing Head. Includes 1 x R6042 Tube; 2 x R5028 Bearings; 1 x R6047 Shaft; 2 x R5113 Flat
Washers; 1 x R5208 Bolt; 1 x R5209 S/Washer; 1 x R5211 CSK Screw

R6044 Arm; Trailer, Right Hand

R6045 Bush;Sprocket;Shaft Extension Eaton 11

R6046 Drawbar;Optional; To Suit Ball Coupling R5020

R6047 Shaft; Smoothing Rollers; Stepped 30mm to 25mm

R6048 Scraper Rod 590mm x 6mm to suit RS48-11B from Serial No. R... on

R6049 Hand Brake Handle;Retro;Right-angled Extension




	Sheet1

